Philadelphia Combined Sewer Overflow Long Term Control Plan Update

Supplemental Documentation

Volume 6

Stress Testing of the Northeast WPCP

Updated: September 1, 2009



FINAL REPORT

T

Stress Testing of the Northeast WPCP

-

. o Prepared for

Ui bbb Philadelva

wiifaell -
TAgn
. ._,_f.* “‘ : Waster Depariment

Prepared by

O @ cHzmHILL |
_— |

December 2001




Contents

Number Page
1. INEFOAUCHION coneeeeeeeeecctteereeecrteeeeeeeseeecsaaessseessaesssesssseessecesssesssseessasesssasesssenns reeerereessnnsessrosecse A1
1.1 Project Objectives and Methodology ..........cccoiiiiiiininiiniiiincce 1-1

1.2 Report Orgamization ... s 1-2

2. Current Performance.... . . 2-1
2.1  Description of FACIHtES .....cccoevurieiriiiiciciciciccie s 2-1

2.1.1 Preliminary Treatment .........cccocoeriniicieinininiciccice e 2-3

2.1.2  Primary Treatment......ccocoocouoieioicicececicicecicccs s 2-3

2.1.3  Secondary Treatment ..o 2-4

2.1.4  DISINFECHOM «eeneeeeeeeeeeeeeeeeeeeee et et e e e ee e s s s e e e e e s sensenen s ... 2-4

2.1.5  Solids HandUNg ......c.ccoouiiiiiiiiiiiiicicececiciiciceiesecsscesscscsencaenaes 2-5

2.2 Regulatory Requirements..........ccouoveveioiiiiiricciciiicccccccccee e 2-5

2.3 Current Loading and Performance Achieved ... 2-6

2.3.1  Unit Process Loading.........ccccoueeiicuimmiienuciiiiciniciiisiccccie e 2-6

2.32 Primary Treatment Performance.........ccccccoorrrieieiinceiniceccce 2-8

2.3.3 Secondary Treatment Performance ... 2-8

3. Current Capacity ......cccueueenee. 3-1
3.1  Treatment Capacity .....cococooiriiemicicicieiiccct e 3-1

3.1.1 Preliminary Treatment ..........cooooiiiiiiiiiiiiiiiccce e 3-2

3.1.2  Primary Treatment ..o 3-3

3.1.3  Secondary Treatment..........cccoooeuriiiiimieiiiiieiiicccc e 3-6

3.2 Hydraulic Throughput Capacity......ccccoooeeieieieiiieiiiiiicici e 3-11

3.3 Capacity Limiting FACtOTS .....c.ouruemiiicccicic e 3-12

4. Current Sustainable Treatment Capacity cernenesanenne 4-1
4.1  Sustainable TIeatIMeNT ......coviicvieeeeeeeeee ettt et et e e e e e e e neeeseeesneeeaneen 4-1

4.2 Analysis MethodOlOgY .......cccoimiiiiiii 4-2

4.2.1 Predicting Secondary Effluent Quality as a Function of the SOR ......... 4-2

4.2.2  Effect of the SLR on Secondary Clarifier Performance.............cccccceo....... 4-2

4.3 Analysis ReSUItS.......ccooiiiiriiiiiiccc s 4-2

4.3.1 Predicting Maximum Flows as a Function of the SOR ........................... 4-2

4.3.2 Predicting Maximum Flows as a Function of SLR ...........ccccococoiiinnie. 4-6

4.4 Control of High Flow Duration......c....coooiiiiiieccce 4-8

5. Potential Upgrades........uueeecvrireeenenenncecencecncecenenns 5-1

KWO/01/100U/NE/6068¢021.00C i



6. POTENTIAL UPGRADES

Appendixes

Historical Data Review
Long-Term Monitoring Results
Short-Term Test Results
Hydraulic Evaluation

Potential Upgrades

mom g N W

NPDES Permit

Tables

Number Page
Table 2.1 Northeast WPCP - Summary of Unit Processes...........cccooeeveviinieieieieinineenicccciee 2-1
Table 2.2 Northeast WPCP — NPDES Permit Requirements..........c.ccoooooeeveininnnininccncnicne, 2-5
Table 2.3 Northeast WPCP — Summary of Current Unit Process Loadings .........ccccceevnneee 2-7
Table 3.1 Northeast WWTP Treatment Capacity Assessment...........c.cocouevieuriemriininicenuennne, 3-2
Table 3.2 Primary Clarifiers Stress Test Performed...........ccocoovoioiiiiiii, 3-3
Table 3.3 Physical characteristics of the secondary clarifiers tested ..., 3-6
Table 3.4 Results of the Online Monitoring Program ...........cccoeeoeioioiiininineecceceeenee 3-8
Table 3.3 Northeast WWTP Current Hydraulic Throughput Capacity ........cccecouevriirnnnnnes 3-11
Table 4.1 Northeast WPCP - Test Period NPDES Permit Requirements and Results of the
Sustainable FIow ANaLysis .........ccooiiiiiiiniiiiccec e 4-3
Table 5.1 Potential Upgrade Options at Northeast WPCP ..o 5-2

Table 5.2 Summary of Budgetary Costs for Potential Improvements at Northeast WPCP..5-3

KWO/01/100U/NE/60689021.D0C ]



6. POTENTIAL UPGRADES

Figures

Number Page
Figure 2.1 Northeast WPCP Site Plan..........coooiiiia 2-2
Figure 3.1 Comparison of Primary Clarifier Performance TSS Removal Efficiency versus
Surface Overflow Rate (SOR) ...ooueeieiieiieeee ettt S 3-5
Figure 3.2 Northeast WPCP Secondary Clarifier 2 Stress Tests Effluent Concentration versus
Surface Overflow Rate (SOR) ....ccoierieerierieenteinieerertee ettt e s ettt sennenes 3-9
Figure 3.3 Northeast WPCP Secondary Clarifier 2 Stress Tests Effluent Concentration
Versus Solids Loading Rate (SLR) ....cccovueururmieieciccccicicectccece i 3-10
Figure 3.4 Northeast WPCP — Estimate Current Capacity .......ccococoeioiieiiiiieiiiccc, 3-14
Figure 4.1 Secondary Clarifier Effluent TSS Concentration as a Function of SOR ................ 4-4
Figure 4.2 Secondary Clarifier Effluent BODs Concentration as a Function of SOR.............. 4-5
Figure 4.3 Primary Clarifier Percent TSS Removal Efficiency as a Function of SOR ............ 4-7

KWO/01/100U/NE/60689021.D0C n



SECTION 1

INTRODUCTION



1. Introduction

1.1 Project Objectives and Methodology

As part of its obligations under the Federal Clean Water Act and the Pennsylvania Clean
Streams Law, the City of Philadelphia Water Department (PWD) has initiated a program
with an objective to minimize the impact of combined sewer overflows (CSOs) on local
receiving waters. One of the proposed strategies for reducing the CSO volume is to
maximize flow to be treated by the water pollution control plants (WPCPs) during periods
of wet weather. To implement this strategy effectively, the PWD needs to have a clear
understanding of the factors that affect how much flow each of the three WPCPs can
effectively treat. With this knowledge, the PWD will be able to identify and prioritize plant
upgrades and other system modifications that will allow it to meet their CSO minimization
objectives in the most environmentally-sound and cost-effective manner.

The PWD contracted CH2M HILL to conduct stress testing at the three wastewater treat-
ment plants that are owned and operated by the City. The objective of the stress testing was
to determine the reliable maximum capacity of the existing facilities and identify cost-
effective methods of increasing the ability of these facilities to treat peak hydraulic flows
associated with wet weather conditions. The major tasks performed during the project are
briefly described below.

Historical Data and Operations Review. The objective of the historical data and operations review
was to evaluate the physical condition, current loading, and treatment efficiency provided
by the existing unit processes. A tour of the plant was conducted, and the process
equipment and facilities were examined. Operating records, design information, and
engineering drawings were studied to develop a strong understanding of the operations
and constraints. Technical Memorandum 1 — Historical Data Review was produced to
summarize the results of the site visit and historical data analysis.

Short-Term Stress Test. CH2M HILL performed a series of capacity and diagnostic tests to
determine the loading versus performance characteristics of specific unit processes at each
facility. The short-term stress testing focused on determining the response of the primary
and secondary clarifiers to increased hydraulic loading under different operating condi-
tions. The short-term stress testing at the Northeast WPCP (NEWPCP) included primary
clarifier stress tests, secondary clarifier stress tests, secondary clarifier dye tests, and flow
meter calibration. The results of each test are summarized in a test description report in
Technical Memorandum 2 — Short-Term Test Results.

Long-Term Stress Test (Online Monitoring). Online monitoring equipment was installed to
quantify the dynamic load/response characteristics of the secondary treatment system to
naturally-occurring storm events. The equipment was also used to monitor the effect that
increased flows had on the solids inventory in the system and the secondary effluent
quality. Online monitoring included total plant flow, return activated sludge (RAS) flow,
mixed liquor suspended solids (MLSS) concentration, sludge blanket levels, and secondary
effluent total suspended solids (TSS) concentration. The equipment was in place from March

KWO/01/100U/NE/60689021.00C 1-1



1. INTRODUCTION

1 to June 30, 1999 and recorded data on a 10-minute interval. The results of the long-term
stress test are summarized in Technical Memorandum 3 - Long-Term Online Monitoring
Results. The detailed online monitoring data and instrument calibration records are
provided under separate cover.

Hydraulic Throughput Capacity Assessment. WinHYDRO, a computer model that facilitates
complex analysis of plant hydraulics, was used to evaluate the hydraulic throughput
capacity of the Northeast WPCP. Hydraulic and energy grade lines from the headworks to
the plant outfall were developed for the average and peak flow conditions. Hydraulic
bottlenecks, which limit the hydraulic throughput capacity of the existing facilities, and flow
distribution problems were identified and evaluated. The hydraulic throughput capacity of
each unit process was determined. The results of the hydraulic modelling performed are
summarized in Technical Memorandum 4 — Hydraulic Throughput Capacity of Existing
Facilities.

Evaluation of Potential Inprovements. Based upon results on stress testing and hydraulic
modeling, major bottlenecks that limit plant capacity were identified and potential solutions
developed to increase peak instantaneous capacity. Budgetary cost estimates were
developed for each potential solution. The results of this analysis are summarized in
Technical Memorandum 5 — Budgetary Cost Estimates for Potential Plant Improvements.

1.2 Report Organization

The project notebook consists of a final report and a series of attachments. The main body of
the report contains a summary of the results from the stress testing, plant data analysis, and
the evaluation of process improvements and upgrade options. The detailed results from the
historical data review, short-term testing (stress tests, dye tests and flow meter calibration),
online monitoring, and hydraulic throughput capacity assessment are included in the
project notebook as attachments. Tables describing the design criteria, scope of work,
estimated capital costs for the potential process modifications and capital upgrades, and the
current National Pollution Discharge Elimination System (NPDES) discharge permit for the
site are also included as attachments.

KWO/01/100U/NE/60689021.D0C 1-2



SECTION 2

CURRENT PERFORMANCE



2. Current Performance

2.1

Description of Facilities

Figure 2.1 presents a flow schematic and Table 2.1 summarizes the existing unit processes at

the NEWPCP.

TABLE 2.1

NORTHEAST WPCP - SUMMARY OF UNIT PROCESSES

Unit Process Number Description
Bar Screens 7 Width = 8 ft, single-rake front cleaned, 1-in. opening
1 Width = 8 ft, multiple-rake front cleaned, 5/8-in. opening
Low-Level Pumps 6 Centrifugal pumps
Q = 85 mgd, at 55-ft head
Grit Removal 4 Rectangular detritors
Length = 55 ft, width = 55 ft, SWD = 7.5 ft, volume = 22,690 ft® (each)
Influent Flow Meter 2 Venturi — 48 inch — Set 1 primary clarifiers
1 Venturi — 66 inch — Set 2 primary clarifiers
Primary Clarifiers 8 (Set 1) Length = 240 ft, width = 65 ft, SWD = 10 ft
Surface area = 15,600 ft°, weir length = 450 ft (each)
C and F sludge mechanism, influent end hopper
4 (Set 2) Length = 250 ft, width = 125 ft, SWD =10 ft
Surface area = 31,250 ft?, weir length = 900 ft (each)
C and F sludge mechanism, influent end hopper
Aeration Basin 7 Four-pass — through flow only
Length = 371 ft, width = 87 ft, SWD = 15 ft, volume = 3.286 mg (each)
Operate with selector
Aeration System
Blowers 4 Centrifugal Q = 35,000 acfm
2 Centrifugal Q = 27,000 acfm
Diffusers Fine bubble Ceramic; 12,000 per tank
Secondary Settling 8 (Set 1) Length =214 ft, width = 75 ft, SWD = 11 ft
Tanks Surface area = 16,100 ft?, weir length = 860 ft (each)
Gould-type central hopper, C&F sludge mechanism
8 (Set 2) Length = 231 ft, width = 70 ft, SWD = 13 ft
Surface area = 16,200 ftz, weir length = 860 ft (each)
Gould-type central hopper, C and F sludge mechanism
Chlorine Contact 2 Three-pass serpentine flow
Chamber Length = 300 ft, width = 84 ft, SWD = 11 ft, volume = 2.06 mg
Chlorine gas solution feed
Sludge Thickening 12 Dissolved air flotation
Length = 90 ft, width = 20 ft, SWD = 12 ft
Anaerobic Digesters 8 (Set 1) Digesters - Diameter = 110 ft, SWD = 30 ft, volume = 300,000 ft* (each)
2 Sludge transfer tanks

Volume = 1.5 mg (each)
Diameter = 96 ft, SWD = 26 ft

KWO/01/100U/NE/60689021.DOC

241



27/MAY /99

|

SIREET

RICHMOND

515/5/

PRIMARY /
SEDIMENTATION
TANKS

SET-2

kS

\

s
= 3 2
S

q J L _
1
2
3
PRELIM! 4
TREATMENT
BUILDING 5
6
7
8
e
ADMINISTRATION
BUILDING
12
>mm>:oz TANKS | —
71l ==
sllll® SW
9 1 |
| & N ——
10{ 3
11 4 _
dm_ S 13114
BLOWER
\ ﬁ EAAL LN
R [
% W |
m
SLUDGE DIGESTION _

5

60689F01.0WG



_ PRIMARY /
SEDIMENTATION
TANKS N
SET—1 /
=N CHLORINE
CONTACT TANK
o e
FINAL
DIMENTATION H
o
3[4[5]6l7]8 -
L (@) _—
)f N CHLORINE
BUILDING
1}12
— FINAL
M | sepimentanon
SET-2
she
SLUDGE
THICKENER
| BUILDING
SLUDGE DEWATERING
ACILITY
FIGURE 2-1
CGE&S FLOW SCHEMATIC
CH2M Gore & Stomie Limited NORTHEAST WPCP
WATERLOO ONTARIO
PROJECT No. 100U60689.01 CITY OF PHILADELPHIA WATER DEPARTMENT




2. CURRENT PERFORMANCE

2.1.1 Preliminary Treatment

The NEWPCP receives wastewater from the Frankford high-level sewer and the Frankford,
Somerset, and Delaware low-level sewers. The Frankford high-level sewer flows by gravity
through the high-level screens to preliminary treatment and provides approximately 28
percent of the raw sewage flow to the facility. The remaining 72 percent of the raw sewage
flows via gravity through the low-level screens into the raw sewage pump station where it
is pumped to detritor tanks. The low-level screens are susceptible to blinding during high
loadings (autumn leaf litter) due largely to the long travel time of the single rake
mechanism. A new screen, with multiple rakes, has been installed and is not performing
satisfactorily.

There are six raw sewage pumps with a rated capacity of 85 mgd at 55 of feet head, each
equipped with variable speed drive. The pump operation is manually controlled based on
the level in the pump station wet well. The maximum water surface level (WSL) in Junction
Chamber “A” (before overflows could occur in the collection system) is 18.5 ft. Operators
control the raw sewage pump operations to ensure the pump wet well remains below this
level. The level in Junction Chamber “A” is maintained between 8 to 10 feet with the
influent gate in the fully open position. Either modifying the influent gate position or
allowing the water surface level in Junction Chamber “A” to increase above 18.5 feet is
considered a flow restriction or flow throttling action. Flow restriction or throttling
incidences when the total flow is less than 420 mgd must be reported under the current
NPDES requirements. ~ TH\S Z€P0eTNG MEcHANSI M 15 TIED & (NFLUET— H 6L (NIT Foamd

The NEWPCP has four rectangular detritor grit removal tanks. Under certain flow
conditions the WSL can back up into the grit tanks causing the tanks to overflow and
recirculate back through the plant drain system. The hydraulic bottleneck is associated with
the piping to the primary clarifiers and is discussed in more detail in Section 3.2.

2.1.2 Primary Treatment

There are two sets of primary clarifiers. The south (Set 2 or old) primary clarifiers consist of
four 250 by 125 feet rectangular basins with a side wall depth of 10 feet. Each tank has seven
chain and flight mechanisms that move the primary sludge to the influent end of the basin.
The tank influent channel has openings at the bottom of the channel. A venturi meter
located between the grit tanks and clarifiers measures flow to the south clarifiers. Due to a
hydraulic restriction, the maximum flow to the south primary clarifiers is approximately 180
[...]

2.3 Current Loading and Performance Achieved

2.3.1  Unit Process Loading

Table 2.3 presents a summary of the current unit process loading over a three-year period
from July 1995 to July 1998. The average and maximum daily flows were 199 mgd and
380 mgd, respectively. The maximum instantaneous flow was 430 mgd.

On September 16, 1999, the total plant flow was greater than 315 mgd from 4:30 a.m. to 10:00
a.m. the following morning. The peak flow was greater than 420 mgd for approximately 13
hours over that timeframe. The water surface level in Junction Chamber “A” was greater
than 12 feet starting at 7:00 a.m. on September 16. However, the influent sluice gate was not
throttled to restrict the flow to the plant.

KWO/01/100U/NE/60689021.DOC 2-6



2. CURRENT PERFORMANCE

TABLE 2.3

NORTHEAST WPCP - SUMMARY OF CURRENT UNIT PROCESS LOADINGS

Current Loadings

Unit Process Units - Typical Values Notes
Average Maximum
Loading
Hydraulic mgd 199 430 1
Organic
BOD Ibs/day 217,682 291,207 2
TSS Ibs/day 291,855 442,469 2
Grit Tanks
Volume (total) ft? 90,760
Area (total) ft? 12,100
HRT minutes 4.9 23 3-5 3
Primary Clarifiers
Area (total) ft? 249,800
Weir Length (total) ft 7,200
Surface Overflow Rate gpd/ft? 797 1,721 1,000 - 3,000 3
Removal Efficiency
BOD % 37 35
TSS % 62 60
Aeration Basins
Volume (total) mg 23
BOD Loading Ibs/day/1,000 ft? 46 59 20 - 40 2,3
HRT hours 2.8 1.3 4,3
MLSS mg/L 1,126 2,379
SVI ml/g 99 100 - 150
ISV fthr 15 25
SRT day 1.86 3
F/M 1/day 0.82 3
Secondary Clarifiers
Area (total) t? 258,400
Weir Length ft 13,760
Surface Overflow Rate gpd/ft? 770 1,664 600 — 1,500 3
Solids Loading Rate Ibs/hr/ft? 8.8 19.6 20-40 3,5
Chlorination
Volume mg 412
HRT minutes 30 14 15 6
Notes: 'Maximum hydraulic loading based on instantaneous flow

“Maximum loading based on 95th percentile
®Based on all units in service
“Based on through flow only
*Based on RAS flow rated of 34 percent
®Including volume of outtall

KWO/01/100U/NE/60689021.D0C

2-7



2. CURRENT PERFORMANCE

The average raw sewage TSS and BODs concentrations are 177 mg/L and 133 mg/L,
respectively. The average organic loading to the treatment plant, calculated based on the
raw sewage TSS and BODs concentrations and the average flow for each day was 291,855
lbs/day and 217,282 lbs/day, respectively.

2.3.2 Primary Treatment Performance

The average and peak surface overflow rates (SORs) for the primary clarifiers were approxi-
mately 800 gpd/ft2 and 1,700 gpd /ft?, respectively. Typical overflow rates for rectangular
clarifiers are between 1,000 gpd/ft2 to 3,000 gpd/ft2. The primary clarifiers at the NEWPCP
are operating below their expected capacity based on typical surface overflow rates.

The removal efficiencies are slightly lower than expected considering the low hydraulic
loading. The average TSS removal efficiency in the primary clarifiers was 61 percent and 63
percent, respectively for Sets 1 and 2. The Set 2 clarifiers performed slightly better than the
Set 1 clarifiers given the hydraulic loading on Set 1 clarifiers was higher due to the hydraulic
restriction between the Set 1 clarifiers and the preliminary treatment building. This
difference in performance can be attributed to this hydraulic restriction. The BODs removal

efficiency in the primary clarifiers was 37 percent and 40 percent, respectively for Sets 1 and
2.

2.3.3 Secondary Treatment Performance

The average primary effluent TSS and BODs concentrations were 87 mg/L and 96 mg/L,
respectively. The average and 95th percentile total BODs loadings to the secondary treat-
ment system, calculated based on the primary effluent BODs concentration and the average
flow for each day were 142,600 lIbs/day and 180,825 Ibs/day, respectively.

The aeration basins are currently operating with a solids residence time (SRT) of 1.9 days.
The food to microorganisms (F:M) ratio in the aeration basins averaged 0.82 day -1. The F-M
is slightly lower in the late summer/early fall due to a higher mixed liquor suspended solids
(MLSS) concentration over this period. The average sludge volume index (SVI) between
January 1998 and January 1999 was 99 mL/g. This is low for an activated sludge plant,
indicating there are few filamentous organisms in the biomass. Operations created a
selector zone in the beginning of B and C passes by controlling the air supply. The target
SVI during the transition was 80 to 100 mL/g. Typically, the mixed liquor values for a well-
settled activated sludge are between 100 mL/g and 150 mL/g. The aeration basin selector
reduces the number of filamentous organisms in the mixed liquor and thereby improves the
settling characteristics of the sludge. Operational staff reported that the effluent has been
turbid in the winter months because of the absence of the “sweeping action” associated with
filaments. Improvements to the selector zone being operated has not resulted in a
reoccurrence of these turbid events. Current SVI’s range from 80 to 100 mL/g.

Using average values, a mass balance around the secondary clarifiers was performed to
check the reliability of the solids inventory data. The measured RAS flow was approxi-
mately 15 percent of the total plant flow. The error difference between the measured solids
in, and the measured solids out of the secondary clarifier was approximately 194 percent.
The expected level of accuracy for this type of analysis is +/- 10 percent. Based on the mass

KWO/01/100U/NE/60689021.00C 2-8



2. CURRENT PERFORMANCE

balance calculation, the RAS flow is approximately 34 percent of the flow into the aeration
basin.

The average and peak SORs for the secondary clarifiers were approximately 770 gpd /ft2 and
1,660 gpd/{t?, respectively. Typical SORs for rectangular Gould-type clarifiers are between
800 gpd/ft? to 1,500 gpd/ft2. The secondary clarifiers at the NEWPCP are operating at or
beyond the expected maximum hydraulic capacity based on typical SORs.

The average and peak solids loading rates (SLRs) for the secondary clarifiers were approxi-
mately 9 Ibs/day/ft? and 20 Ibs/day/ft2 based on RAS flows of 34 percent (result of mass
balance calculation). Typical peak SLRs for rectangular Gould-type clarifiers are between 20
lbs/day/ft? and 40 Ibs/day/ft2. The secondary clarifiers at the NEWPCP are operating

" below the expected maximum hydraulic capacity based on typical solids loading rates.

The secondary clarifiers at the NEWPCP achieve a very good quality final effluent even
though the hydraulic loading rates are close to the expected maximum capacity. The daily
TSS and BODs concentrations were below the NPDES criteria of 60 mg/L except for one day
in October 1995 and three days in January 1996 when the TSS concentrations exceeded the
discharge limit. Based on a 30-day running average, the final effluent TSS load to the
receiving water and percent removal did not exceed the NPDES criteria of 52,540 lbs/day
and 85 percent removal. However, the BODs load to the receiving water and percent
removal did exceed the NPDES criteria on one occasion in January 1996. The NPDES permit
is based on the calendar month.

KWO/01/100U/NE/60689021.DOC 2-9



SECTION 3

CURRENT CAPACITY



3. Current Capacity

3.1 Treatment Capacity

The reliable treatment capacity of the unit processes at the NEWPCP was estimated using a
combination of manufacturers information, standard engineering design loading and
performance criteria, operations staff observations of previous performance, and field
testing of specific unit processes.

The field testing conducted at the NEWPCP included the following:
Online Monitoring Data
e Secondary clarifier 7

e Plant flow, RAS flow, mixed liquor TSS, sludge blanket level, and effluent TSS from
March 1 to June 30, 1999

Primary Clarifier Stress Tests

e Primary clarifier 12 — Set 2 clarifiers
e Primary clarifier 1 - Set 1 clarifiers normal sludge pumping operation

e Primary clarifier 1 - increased sludge pumping

Secondary Clarifier Stress Tests
e Secondary clarifier 2 — current mixed liquor concentration (approximately 1,000 mg/L)

e Secondary clarifier 2 - increased mixed liquor concentration (approximately 2,000 mg/L)

Secondary Clarifier Dye Tests

Secondary clarifier 2 — Set 1 clarifiers

Secondary clarifier 12 — Set 2 clarifiers

Secondary clarifier 15 - installed longitudinal baffle and sludge hopper hat

Secondary clarifier 16 — installed longitudinal baffle

Table 3.1 summarizes the estimated treatment capacity for each unit. The basis of the esti-
mated capacity is discussed below. The detailed field test results are presented in Technical
Memorandum 2 — Short-Term Test Results and Technical Memorandum 3 — Long-Term
Online Monitoring Results.

KWO/01/100U/NE/60689021.D0C 31



3. CURRENT CAPACITY

TABLE 3.1
NORTHEAST WWTP TREATMENT CAPACITY ASSESSMENT

Unit Process Estimated Capacity (mgd) Criteria
Pumping and 500 mgd - screening and raw sewage pumping capacity
Screening
Low-level interceptor1 - 375 mgd Observed capacity of pumps
High-level interceptor — 125 mgd Observed maximum flow
Grit Removal 525 mgd — grit removal 2 SOR - 58,000 gpd/ft2
Primary 460 mgd - existing ggsed on all)owactl)llfttaZSOR
Treatment 505 mgd — modified inlet baffle SOS - gggo gpd/ﬁz
567 mgd - improved sludge pumping SOR - 3’5 9p H2
710 mgd - potential -3 0(2) gpd/
Set 13 — 273 mqd (eXistin ) 2,500 gpd/ﬂ — test results
Set 23 - 187 mgd (eXiSting) 2,000 gpd/ﬂz — test results
Set 2 — 235 mgd (modified inlet baffle) 2,500 gpd/ft” — test results

Aeration Basins  N/A — no change to organic loading patterns

Secondary 270 - 380 mgd — existing condition Long-term monitoring results
Clarifiers 440 mgd - improved flow/solids distribution between clarifiers Based on allowable SOR —
322 mgd — mixed liquor concentration 2,000 mg/L 1,800 gpd/ft?
Based on allowable SLR — 30
Ibs/day/ft’

Chlorine Contact 430 mgd — meeting disinfection requirements at current flows

Chamber 800 mgd — volume of chlorine basin and plant outfall HRT - 15 minutes

'Based on one pump and one screen out of service
Rated capacity of raw sewage pumps — 85 mgd at 55 feet TDH, Observed maximum capacity 75 mgd
Channel velocity of screens — 0.41 ft/s at 5 ft channel depth

?Based on removal of 60 mesh (0.25 mm) particles

®Based on one clarifier out of service

3.1.1  Preliminary Treatment

The estimated treatment capacity of the preliminary treatment system is 500 mgd. This is
based on the observed capacity of 75 mgd of the existing pumps with five of the six pumps
in service, plus an estimated capacity of 125 mgd for the Frankford high-level sewer. For
peak flow conditions, the face velocity for the bar screens will vary from 0.2 ft/s to 0.4 ft/s.
The face velocity is determined by the pump wet well level that controls the water depth
through the bar screen channel.

The estimated treatment capacity of the grit removal tanks is 525 mgd. This is based on
three of the four grit detritors being in service, with an allowable SOR of 58,000 gpd/ft2. The
expected removal efficiency of the grit removal system under peak flow conditions is 90
percent of particles greater than 60 mesh (25 mm).

KWO/01/100U/NE/60689021.D0C 32



3. CURRENT CAPACITY

3.1.2 Primary Treatment

Six primary stress tests were conducted at the three wastewater treatment plants owned and
operated by the PWD. Table 3.2 summarizes the physical characteristics of the clarifiers at
each site and the stress tests performed. The primary clarifiers at all three plants are
hydraulically similar. Differences in behaviour are the result of differences in influent
characteristics and minor differences in influent and effluent structures.

TABLE 3.2
PRIMARY CLARIFIERS STRESS TEST PERFORMED

Site SEWPCP SWWPCP NEWPCP
Clarifier dimension Set 1 Set 2
# of clarifiers 4 5 8 4
Type Rectangular Rectanguiar Rectangular Rectangular
Length (ft ) 250 250 240 250
Width (ft ) 125 125 65 125
SWD (ft) 12 12 10 10
Sludge Removal
Hopper iocation influent end Influent end Influent end
Sludge collection Chain & flight Chain & flight Chain & flight

Pumping freq.

Once every two days

Once per day

Three times per day

Influent structure
Channel
Clarifier openings

Openings/clarifier

Location

Baffling

Common
Orifice and weirs

8 Orifices and 14
weirs

Surface and mid-level

Yes

Common

Orifice

8

mid SWD

Yes

Common

Orifice

4

Bottom SWD

yes

Common

Orifice

12

Surtace and Bottom
SWD

Yes

Effluent structure

Type Lateral launders Finger launders Finger launders Finger launders
Orientation Cross flow Longitudinal Longitudinal Longitudinal
Weir length (ft ) 193 307 137 274
Launders 3 21 12 24

Test performed 1 2 2 1

Target SOR (range) 1,000-2,400 1,000-3,500 1,000-3,000 750-2,800

gpd/ft?

KWO/01/100U/NE/60689021.D0C

33



3. CURRENT CAPACITY

Three stress tests were performed on the primary clarifiers at NEWPCP. Figure 3-1 presents
the measured TSS removal efficiency as a function of the SOR observed during the three
stress tests. The test procedures and detailed results are described in Technical
Memorandum 2; the main findings are summarized below.

Set 2 Primary Clarifiers. The stress test on primary clarifier 12 indicated that the clarifier perfor-
mance began to deteriorate at a SOR of 2,000 gpd/ft?, with an increase in effluent suspended
solids and removal efficiency of less than 60 percent. At a SOR of 2,400 gpd/ft?, the solids in
the cross-collection channel were re-suspended, resulting in a short-term catastrophic failure
of the clarifier. Clouds of black solids were observed in the influent end of the clarifier and
the primary effluent TSS concentrations were greater than 100 mg/L for approximately 45
minutes. Catastrophic failure occurred again at a SOR of 2,700 gpd/ft2. The sludge blanket
in the clarifier rose throughout the test.

Set 1 Primary Clarifiers. The stress test on primary clarifier 1 indicated that the clarifier perfor-
mance began to deteriorate at a SOR of 2,500 gpd/ft2, with a TSS removal efficiency of less
than 50 percent. The sludge blanket in the clarifier remained relatively constant through the
test, rising slightly at the effluent end of the clarifier at the end of the test period. The re-
suspension of solids from the cross-collection channel was not observed during this test. A
second stress test on primary clarifier 1 was performed to quantify the improvement that
could be achieved by increasing the primary sludge removal rate. The primary sludge
pumps were operated for five out of every 20 minutes to sirnulate an underflow rate of 250
gpm for the test period. The TSS removal efficiency improved at all SORs tested. The
removal efficiency was greater than 60 percent for a SOR of up to 2,800 gpd/ft2. The clarifier
performance deteriorated significantly at a SOR of 3,200 gpd/ft2. The sludge blanket level
remained below one foot throughout the test.

The estimated treatment capacity of the primary clarifiers is 460 mgd. This is based on two
clarifiers being out of service (one clarifier in each set) and an allowable SOR of 2,500
gpd/ft2 and 2,000 gpd/ft? for the Set 1 and Set 2 clarifiers, respectively. Modifications to the
Set 2 clarifier inlet openings to direct the flow upward and away from the influent sludge
hopper would result in an increase in primary treatment capacity of 505 mgd. Increasing the
primary sludge pumping rate from the clarifiers would increase the primary treatment
capacity to over 550 mgd. The primary stress test at SWWPCP indicated that these clarifiers
are able to achieve 60 percent TSS removal efficiency at a SOR of 3,500 gpd / ft2 with
modifications to the inlet structures and improved solids removal. The potential maximum
capacity of the primary clarifiers at the NEWPCP is 710 mgd with two clarifiers out of
service based on an allowable SOR of 3,500 gpd / ft2.

KWO/01/100U/NE/60689021.DOC 34



s|x'podal jeuy 104 sainbi4 IN

Buidwnd abpni|s pasealou| -| 18S & Buidwnd abpni|s jualno - | 18S Em FACIA 4
(;4/pdbB) ajey mo|jaAQ adepng
00St 000t 00s€E 000g 00se 0002 00S} 000} 00S
v v
*
x\v!l _— - = - —